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HAN SAEM DIGITEC CO., LTD.
15,Seongnam-ro
Seo-gu,Incheon

Korea

The following sample(s) was/were submitted and identified by/on behalf of the client as:-

SGS File No. : AYAA22-11193
Product Name : HANSAEM DIGITEC PCB - REACH
Item No./Part No. : N/A
Received Date : 2022. 02. 28
Test Period :2022.02.28 to 2022.03.08
Buyer(s) : SEC
Test Comments : By the applicant's specific request, the sampling and testing was performed only for the part
indicated in the photo without disassembly.
Test Results : For further details, please refer to following page(s)
SGS Korea Co. Ltd.
DM
Tommy Oh / Chemical Lab Mgr
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Sample No. - AYAA22-11193.001
Sample Description : HANSAEM DIGITEC PCB - REACH
Item No./Part No. : N/A
Materials : PCB
Asbestos
Test Iltems Unit Test Method RL Results
Anthophylite % With referance to EPA/600/R-93/116 and USP, PLM 1 Negative
and FT-IR
Crocidolite % With referance to EPA/600/R-93/116 and USP, PLM 1 Negative
and FT-IR
Amosite % With referance to EPA/600/R-93/116 and USP, PLM 1 Negative
and FT-IR
Tremolite % With referance to EPA/600/R-93/116 and USP, PLM 1 Negative
and FT-IR
Chrysotile % With referance to EPA/600/R-93/116 and USP, PLM 1 Negative
and FT-IR
Actinolite % With referance to EPA/600/R-93/116 and USP, PLM 1 Negative
and FT-IR

Notes : 1) Negative : Asbestos does not exists
2) Trace : Asbestos exists less than 1 %
3) Positive : Asbestos exists more than 1 %.
4) RL : Reporting Limit
5) The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
This test report is not related to Korea Laboratory Accreditation Scheme.
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Picture of Sample as Received:

S SeAE KEALH

T DT £ i |‘_'-|

.

g0 %0 () o 1z Jénrlm 160 180 170 180 mmm i

BTAINT, E58 BTEE

AYAA22-11193.001

*** End of Report ***
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